Part Size & Description:

Certificate Date:

MATERIAL TEST REPORT /32018

Steel & O'Boen Mamfactunns

31-14MP - CLAMP CONCENTRIC FEDUCER. - 4" X 3"

5085 PartNumbar: 31-140P-4X3-316

Ordar Number: POLBIB0E

Part Number:
HEAT # Material Material Stand ards
150329T04 DUAL 3163160 ASME BA479 ASTH ALS2 EN 10204 3.1
134579 DUAL 3163161 ASTH A260 ASTALAZTD, EN 10204 3.1
Chemical Prop erties
HEAT # Carbon  |Manpamese |Phosplorus|  Sulfur Siicon | Chromum | Nicks Nitrogen |Molybdemm
15032004 0.026% 105% 0.035% 0.005% 038% 16 21% 10.05% 0.038% 2.1%
134579 0023% 137 0038% 0003% 033 16.15% 10.06%: HNA 205%
Physical Test Results
Yield 0.2 T ensile
HEAT # N/(nam sq) PSIL Ni{(nmm sq) PH Hardness Elonpation % (Reducton %
150326T04 280 40611 380 4122 36 HB 51% 65%
154579 260 37710 510 73060 32 HB 45% MNA
Finish IDFinish {microinch) ODFinish | ASME BFE
Code (migroincky | 5F Code

o 20 Bz Mex Mecheniz] Folish | Unpolizshed

DL | 20F=Mex Mectenic] Polish E2Y:-]

oD 15Fa Mex Elechropotish Unpotizhad

ol 15 Bz Mex Elaciropolish E2Y:-]

159G

9001:2008

Steel & (FBrien certifies that the information is a trse epresentation of the dab thathas been furmshed by our supplies. Wehave no
Imowladge of mercury or radicactive matenial vsad in the melting or processing of steel vsed in products sold by Stzel & O'Bren This
certificate was mada by use of 2 computer svstam and 1s valid without siznature.
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